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FCC RF Test Report

Report No. : FG760710-01B

LTE Band 41/ 15MHz
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LTE Band 41/ 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 524.62019 MHz -42.88 dbm -17.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.43128 MHz -42.75 dBm -17.75 db
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18.000 GHz 27.000 GHz 1.000 MHz 19.85115 GHz -33.61 dBm -8.61 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.87315 GHz -33,74 dBém -8.74 dB
{ 1 J L] ( )| J
Date: 5,0CT.2017 17:26:01 Date: 5.0CT.2017 17:26:56
Spectrum -
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs
-20 dBm
SPURIOUS_LINE_ABS
s ~ AP S o ANAAN A,
-50 dBm
60 d8
-70 dB
-80 dBm
a0 de
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -43.07 dBm -18.07 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.30793 GHz -42.44 dBm -17.44 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98843 GHz -42.12 dBm -17.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.82 dBm -11.82 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.85511 GHz -37.98 dBm -12,98 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.33621 GHz -37.10 dbm -12.10 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz -34.02 dBm -9.02 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85465 GHz -33.62 dBm -8.62 dB
( ) J ]
Date: 5.0CT.2017 17:27.51

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A41-42 of 43
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Report No. : FG760710-01B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0002
30 Normal Voltage 0.0084
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0089

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0083
-30 Normal Voltage 0.0086
20 Maximum Voltage 0.0083
20 Normal Voltage 0.0000
20 Battery End Point 0.0088

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760710-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 0.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 23.51 0.2244 23.61 0.2296
Middle QPSK 3 1 23.61 0.2296 23.71 0.2350
Highest 3 1 23.40 0.2188 23.50 0.2239
Lowest 1 3 22.62 0.1828 22.72 0.1871
Middle 16QAM 1 3 22.88 0.1941 22.98 0.1986
Highest 1 3 22.54 0.1795 22.64 0.1837
Lowest 3 1 21.58 0.1439 21.68 0.1472
Middle 64QAM 3 1 21.97 0.1574 22.07 0.1611
Highest 3 1 21.62 0.1452 21.72 0.1486
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 0.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 8 23.45 0.2213 23.55 0.2265
Middle QPSK 1 8 23.63 0.2307 23.73 0.2360
Highest 1 8 23.38 0.2178 23.48 0.2228
Lowest 1 8 22.61 0.1824 22.71 0.1866
Middle 16QAM 1 8 22.89 0.1945 22.99 0.1991
Highest 1 8 22.58 0.1811 22.68 0.1854
Lowest 1 14 21.70 0.1479 21.80 0.1514
Middle 64QAM 1 14 21.95 0.1567 22.05 0.1603
Highest 1 14 21.74 0.1493 21.84 0.1528
Limit EIRP < 2W Result PASS
LTE Band 2/ 5MHz (Average) (GT - LC = 0.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.53 0.2254 23.63 0.2307
Middle QPSK 1 0 23.66 0.2323 23.76 0.2377
Highest 1 0 23.44 0.2208 23.54 0.2259
Lowest 1 0 22.68 0.1854 22.78 0.1897
Middle 16QAM 1 0 22.95 0.1972 23.05 0.2018
Highest 1 0 22.72 0.1871 22.82 0.1914
Lowest 1 12 21.69 0.1476 21.79 0.1510
Middle 64QAM 1 12 21.96 0.1570 22.06 0.1607
Highest 1 12 21.81 0.1517 21.91 0.1552
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 0.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.54 0.2259 23.64 0.2312
Middle QPSK 1 0 23.70 0.2344 23.80 0.2399
Highest 1 0 23.47 0.2223 23.57 0.2275
Lowest 1 0 22.75 0.1884 22.85 0.1928
Middle 16QAM 1 0 23.00 0.1995 23.10 0.2042
Highest 1 0 22.77 0.1892 22.87 0.1936
Lowest 1 49 21.85 0.1531 21.95 0.1567
Middle 64QAM 1 49 22.00 0.1585 22.10 0.1622
Highest 1 49 21.94 0.1563 22.04 0.1600
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 0.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.71 0.2350 23.81 0.2404
Middle QPSK 1 0 23.79 0.2393 23.89 0.2449
Highest 1 0 23.54 0.2259 23.64 0.2312
Lowest 1 0 22.86 0.1932 22.96 0.1977
Middle 16QAM 1 0 23.00 0.1995 23.10 0.2042
Highest 1 0 22.86 0.1932 22.96 0.1977
Lowest 1 0 21.79 0.1510 21.89 0.1545
Middle 64QAM 1 0 21.97 0.1574 22.07 0.1611
Highest 1 0 21.96 0.1570 22.06 0.1607
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 0.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.60 0.2291 23.70 0.2344
Middle QPSK 1 0 23.79 0.2393 23.89 0.2449
Highest 1 0 23.56 0.2270 23.66 0.2323
Lowest 1 0 22.79 0.1901 22.89 0.1945
Middle 16QAM 1 0 23.00 0.1995 23.10 0.2042
Highest 1 0 22.84 0.1923 22.94 0.1968
Lowest 1 0 21.91 0.1552 22.01 0.1589
Middle 64QAM 1 0 21.97 0.1574 22.07 0.1611
Highest 1 0 21.93 0.1560 22.03 0.1596
Limit EIRP < 2W Result PASS
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Report No. : FG760710-01B

LTE Band 5/ 1.4MHz (Average) (GT - LC =-0.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 24.23 0.2649 21.28 0.1343
Middle QPSK 3 1 24.32 0.2704 21.37 0.1371
Highest 3 1 24.38 0.2742 21.43 0.1390
Lowest 1 3 23.40 0.2188 20.45 0.1109
Middle 16QAM 1 3 23.49 0.2234 20.54 0.1132
Highest 1 3 23.34 0.2158 20.39 0.1094
Lowest 1 0 22.21 0.1663 19.26 0.0843
Middle 64QAM 1 0 22.27 0.1687 19.32 0.0855
Highest 1 0 22.36 0.1722 19.41 0.0873
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC =-0.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.21 0.2636 21.26 0.1337
Middle QPSK 1 0 24.35 0.2723 21.40 0.1380
Highest 1 0 24.39 0.2748 21.44 0.1393
Lowest 1 8 23.45 0.2213 20.50 0.1122
Middle 16QAM 1 8 23.48 0.2228 20.53 0.1130
Highest 1 8 23.39 0.2183 20.44 0.1107
Lowest 1 0 22.30 0.1698 19.35 0.0861
Middle 64QAM 1 0 22.07 0.1611 19.12 0.0817
Highest 1 0 21.91 0.1552 18.96 0.0787
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average) (GT - LC =-0.8 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.32 0.2704 21.37 0.1371
Middle QPSK 1 0 24.34 0.2716 21.39 0.1377
Highest 1 0 24.42 0.2767 21.47 0.1403
Lowest 1 0 23.46 0.2218 20.51 0.1125
Middle 16QAM 1 0 23.50 0.2239 20.55 0.1135
Highest 1 0 23.48 0.2228 20.53 0.1130
Lowest 1 0 22.30 0.1698 19.35 0.0861
Middle 64QAM 1 0 22.42 0.1746 19.47 0.0885
Highest 1 0 22.40 0.1738 19.45 0.0881
Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -0.8 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 25 24.28 0.2679 21.33 0.1358
Middle QPSK 1 25 24.31 0.2698 21.36 0.1368
Highest 1 25 24.21 0.2636 21.26 0.1337
Lowest 1 25 23.48 0.2228 20.53 0.1130
Middle 16QAM 1 25 23.48 0.2228 20.53 0.1130
Highest 1 25 23.34 0.2158 20.39 0.1094
Lowest 1 0 22.27 0.1687 19.32 0.0855
Middle 64QAM 1 0 22.35 0.1718 19.40 0.0871
Highest 1 0 22.43 0.1750 19.48 0.0887

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC =-1.4 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 24 24.41 0.2761 23.01 0.2000
Middle QPSK 1 24 24.25 0.2661 22.85 0.1928
Highest 1 24 24.10 0.2570 22.70 0.1862
Lowest 1 12 23.50 0.2239 22.10 0.1622
Middle 16QAM 1 12 23.43 0.2203 22.03 0.1596
Highest 1 12 23.34 0.2158 21.94 0.1563
Lowest 1 12 22.42 0.1746 21.02 0.1265
Middle 64QAM 1 12 22.49 0.1774 21.09 0.1285
Highest 1 12 22.45 0.1758 21.05 0.1274
Limit EIRP < 2W Result PASS
LTE Band 7/ 10MHz (Average) (GT - LC =-1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 24.38 0.2742 22.98 0.1986
Middle QPSK 1 25 24.21 0.2636 22.81 0.1910
Highest 1 25 24.09 0.2564 22.69 0.1858
Lowest 1 25 23.50 0.2239 22.10 0.1622
Middle 16QAM 1 25 23.48 0.2228 22.08 0.1614
Highest 1 25 23.33 0.2153 21.93 0.1560
Lowest 1 49 22.44 0.1754 21.04 0.1271
Middle 64QAM 1 49 22.45 0.1758 21.05 0.1274
Highest 1 49 22.48 0.1770 21.08 0.1282
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC =-1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 24.33 0.2710 22.93 0.1963
Middle QPSK 1 37 24.18 0.2618 22.78 0.1897
Highest 1 37 24.04 0.2535 22.64 0.1837
Lowest 1 37 23.50 0.2239 22.10 0.1622
Middle 16QAM 1 37 23.41 0.2193 22.01 0.1589
Highest 1 37 23.35 0.2163 21.95 0.1567
Lowest 1 74 22.41 0.1742 21.01 0.1262
Middle 64QAM 1 74 22.50 0.1778 21.10 0.1288
Highest 1 74 22.45 0.1758 21.05 0.1274
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average) (GT - LC = -1.4 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 49 24.22 0.2642 22.82 0.1914
Middle QPSK 1 49 24.17 0.2612 22.77 0.1892
Highest 1 49 24.08 0.2559 22.68 0.1854
Lowest 1 49 23.44 0.2208 22.04 0.1600
Middle 16QAM 1 49 23.49 0.2234 22.09 0.1618
Highest 1 49 23.34 0.2158 21.94 0.1563
Lowest 1 49 22.49 0.1774 21.09 0.1285
Middle 64QAM 1 49 22.45 0.1758 21.05 0.1274
Highest 1 49 22.45 0.1758 21.05 0.1274

Limit EIRP < 2W Result PASS
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LTE Band 41/ 5MHz (Average) (GT - LC = -1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.46 0.2218 22.06 0.1607
Middle QPSK 1 0 23.97 0.2495 22.57 0.1807
Highest 1 0 23.79 0.2393 22.39 0.1734
Lowest 1 12 22.61 0.1824 21.21 0.1321
Middle 16QAM 1 12 23.05 0.2018 21.65 0.1462
Highest 1 12 22.92 0.1959 21.52 0.1419
Lowest 1 24 21.49 0.1409 20.09 0.1021
Middle 64QAM 1 24 21.39 0.1377 19.99 0.0998
Highest 1 24 21.94 0.1563 20.54 0.1132
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC =-1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 23.75 0.2371 22.35 0.1718
Middle QPSK 1 49 23.99 0.2506 22.59 0.1816
Highest 1 49 23.84 0.2421 22.44 0.1754
Lowest 1 25 22.69 0.1858 21.29 0.1346
Middle 16QAM 1 25 23.01 0.2000 21.61 0.1449
Highest 1 25 22.87 0.1936 21.47 0.1403
Lowest 1 49 21.49 0.1409 20.09 0.1021
Middle 64QAM 1 49 21.39 0.1377 19.99 0.0998
Highest 1 49 21.99 0.1581 20.59 0.1146
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC =-1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 37 23.58 0.2280 22.18 0.1652
Middle QPSK 1 37 23.91 0.2460 2251 0.1782
Highest 1 37 23.73 0.2360 22.33 0.1710
Lowest 1 37 22.69 0.1858 21.29 0.1346
Middle 16QAM 1 37 23.09 0.2037 21.69 0.1476
Highest 1 37 22.96 0.1977 21.56 0.1432
Lowest 1 74 21.54 0.1426 20.14 0.1033
Middle 64QAM 1 74 21.56 0.1432 20.16 0.1038
Highest 1 74 21.87 0.1538 20.47 0.1114
Limit EIRP < 2W Result PASS
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LTE Band 41/ 20MHz (Average) (GT - LC =-1.4 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 49 23.52 0.2249 22.12 0.1629
Middle QPSK 1 49 23.77 0.2382 22.37 0.1726
Highest 1 49 23.55 0.2265 22.15 0.1641
Lowest 1 99 22.78 0.1897 21.38 0.1374
Middle 16QAM 1 99 23.20 0.2089 21.80 0.1514
Highest 1 99 23.01 0.2000 21.61 0.1449
Lowest 1 99 21.37 0.1371 19.97 0.0993
Middle 64QAM 1 99 21.48 0.1406 20.08 0.1019
Highest 1 99 21.85 0.1531 20.45 0.1109
Limit EIRP < 2W Result PASS

Bl-8 of 8



saronas. FCC RF Test Report

Report No. :FG760710-01B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;F:j?ng Pi.vf/;(ler Txlfsasble - gr:i?nna POI?S/Z\Z“O”
(dB) (dBm) (dBm) (dB) (dBi)
3763 -54.80 -13 -41.80 -73.77 -66.50 0.64 12.34 H
5639 -44.43 -13 -31.43 -65.31 -55.84 0.83 12.24 H
7515 -51.80 -13 -38.80 -76.01 -60.78 0.99 9.97 H
H
H
H
H
Middle
3763 -54.18 -13 -41.18 -73.95 -65.88 0.64 12.34 \Y,
5639 -44.77 -13 -31.77 -66.54 -56.18 0.83 12.24 Y,
7515 -51.68 -13 -38.68 -75.94 -60.66 0.99 9.97 \Y,
\%
Y,
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
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LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -53.68 -13 -40.68 -72.64 -65.39 0.64 12.35 H
5639 -42.41 -13 -29.41 -63.29 -53.82 0.83 12.24 H
7515 -51.62 -13 -38.62 -75.83 -60.60 0.99 9.97 H
H
H
H
H
Middle
3756 -54.35 -13 -41.35 -74.09 -66.06 0.64 12.35 \Y,
5639 -43.36 -13 -30.36 -65.13 -54.77 0.83 12.24 Y,
7515 -51.33 -13 -38.33 -75.59 -60.31 0.99 9.97 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -54.83 -13 -41.83 -73.79 -66.54 0.64 12.35 H
5632 -44.98 -13 -31.98 -65.84 -56.38 0.83 12.23 H
7508 -51.95 -13 -38.95 -76.16 -60.90 0.99 9.94 H
H
H
H
H
Middle
3756 -54.20 -13 -41.20 -73.94 -65.91 0.64 12.35 \Y,
5632 -42.75 -13 -29.75 -64.46 -54.15 0.83 12.23 Y,
7508 -51.99 -13 -38.99 -76.25 -60.94 0.99 9.94 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 2/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -55.52 -13 -42.52 -74.48 -67.23 0.64 12.35 H
5625 -40.26 -13 -27.26 -61.13 -51.65 0.83 12.23 H
7500 -51.60 -13 -38.60 -75.78 -60.51 0.99 9.90 H
H
H
H
H
Middle
3750 -55.15 -13 -42.15 -74.89 -66.86 0.64 12.35 \Y,
5625 -40.01 -13 -27.01 -61.73 -51.40 0.83 12.23 Y,
7500 -51.45 -13 -38.45 -75.72 -60.36 0.99 9.90 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3749 -55.90 -13 -42.90 -74.86 -67.61 0.64 12.35 H
5618 -41.69 -13 -28.69 -62.56 -53.07 0.84 12.22 H
7493 -51.75 -13 -38.75 -75.93 -60.67 0.99 9.92 H
H
H
H
H
Middle
3749 -54.51 -13 -41.51 -74.25 -66.22 0.64 12.35 \Y,
5618 -43.18 -13 -30.18 -64.9 -54.56 0.84 12.22 Y,
7493 -50.82 -13 -37.82 -75.09 -59.74 0.99 9.92 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3742 -55.45 -13 -42.45 -74.4 -67.17 0.64 12.35 H
5611 -44.45 -13 -31.45 -65.3 -55.83 0.84 12.21 H
7484 -51.25 -13 -38.25 -75.44 -60.20 0.99 9.94 H
H
H
H
H
Middle
3742 -55.10 -13 -42.10 -74.79 -66.82 0.64 12.35 \Y,
5611 -43.60 -13 -30.60 -65.26 -54.98 0.84 12.21 Y,
7484 -51.25 -13 -38.25 -75.5 -60.19 0.99 9.94 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 5
LTE Band 5/1.4MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” AGf;?]nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1696 -50.03 -13 -37.03 -60.93 -56.47 0.41 9.01 H
2544 -43.01 -13 -30.01 -58.1 -51.14 0.51 10.79 H
3392 -59.88 -13 -46.88 -75.99 -69.24 0.60 12.11 H
4240 -56.10 -13 -43.10 -75.19 -65.37 0.68 12.10 H
H
H
H
Highest
1696 -56.18 -13 -43.18 -67.12 -62.62 0.41 9.01 Y,
2544 -43.46 -13 -30.46 -57.93 -51.59 0.51 10.79 Y,
3392 -59.46 -13 -46.46 -75.97 -68.82 0.60 12.11 \Y,
4240 -56.02 -13 -43.02 -75.7 -65.29 0.68 12.10 Y,
\%
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 5/ 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1696 -49.15 -13 -36.15 -60.05 -55.59 0.41 9.01 H
2536 -44.82 -13 -31.82 -59.92 -52.95 0.51 10.79 H
3384 -60.20 -13 -47.20 -76.33 -69.53 0.60 12.08 H
H
H
H
H
Highest
1696 -52.11 -13 -39.11 -63.05 -58.55 0.41 9.01 \Y,
2536 -43.55 -13 -30.55 -58 -51.68 0.51 10.79 \Y,
3384 -59.83 -13 -46.83 -76.36 -69.16 0.60 12.08 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1688 -46.70 -13 -33.70 -57.57 -53.12 0.41 8.98 H
2536 -44.18 -13 -31.18 -59.28 -52.31 0.51 10.79 H
3376 -60.06 -13 -47.06 -76.19 -69.36 0.60 12.05 H
H
H
H
H
Highest
1688 -51.06 -13 -38.06 -61.95 -57.48 0.41 8.98 \Y,
2536 -47.58 -13 -34.58 -62.03 -55.71 0.51 10.79 \Y,
3376 -59.76 -13 -46.76 -76.29 -69.06 0.60 12.05 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 5/10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -49.51 -13 -36.51 -60.3 -55.84 0.41 8.89 H
2496 -45.63 -13 -32.63 -60.74 -53.77 0.51 10.79 H
3328 -59.45 -13 -46.45 -75.65 -68.59 0.59 11.88 H
H
H
H
H
Middle
1664 -50.69 -13 -37.69 -61.49 -57.02 0.41 8.89 \Y,
2496 -48.14 -13 -35.14 -62.56 -56.28 0.51 10.79 Y,
3328 -59.19 -13 -46.19 -75.81 -68.33 0.59 11.88 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 7
LTE Band 7 / 5MHz / QPSK
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble - gr:i?nna POI?S/Z\Z“O”
(dB) (dBm) (dBm) (dB) (dBi)
4998 -45.95 -25 -20.95 -66.73 -57.16 0.79 12.00 H
7500 -41.22 -25 -16.22 -65.4 -50.13 0.99 9.90 H
9999 -36.49 -25 -11.49 -65.52 -47.15 1.14 11.80 H
H
H
H
H
Lowest
4998 -52.34 -25 -27.34 -74.25 -63.55 0.79 12.00 \Y,
7500 -45.71 -25 -20.71 -69.98 -54.62 0.99 9.90 Y,
9999 -38.74 -25 -13.74 -66.92 -49.40 1.14 11.80 Y,
\%
Y,
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 7 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5004 -45.77 -25 -20.77 -66.55 -56.98 0.79 12.00 H
7500 -41.32 -25 -16.32 -65.5 -50.23 0.99 9.90 H
9999 -36.92 -25 -11.92 -65.95 -47.58 1.14 11.80 H
H
H
H
H
Lowest
5004 -51.86 -25 -26.86 -73.71 -63.07 0.79 12.00 \Y,
7500 -44.94 -25 -19.94 -69.21 -53.85 0.99 9.90 Y,
9999 -40.74 -25 -15.74 -68.92 -51.40 1.14 11.80 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001 -46.48 -25 -21.48 -67.26 -57.69 0.79 12.00 H
7500 -40.86 -25 -15.86 -65.04 -49.77 0.99 9.90 H
10003 -37.91 -25 -12.91 -66.98 -48.54 1.17 11.80 H
H
H
H
H
Lowest
5001 -52.73 -25 -27.73 -74.58 -63.94 0.79 12.00 \Y,
7500 -45.30 -25 -20.30 -69.57 -54.21 0.99 9.90 Y,
10003 -40.26 -25 -15.26 -68.5 -50.89 1.17 11.80 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-13 of 18




saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5004 -46.00 -25 -21.00 -66.78 -57.21 0.79 12.00 H
7506 -41.95 -25 -16.95 -66.16 -50.89 0.99 9.93 H
10008 -37.42 -25 -12.42 -66.49 -48.06 1.17 11.80 H
H
H
H
H
Lowest
5004 -52.92 -25 -27.92 -74.77 -64.13 0.79 12.00 \Y,
7506 -45.60 -25 -20.60 -69.86 -54.54 0.99 9.93 Y,
10008 -39.99 -25 -14.99 -68.23 -50.63 1.17 11.80 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 41
LTE Band 41/ 5MHz /| QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble - gr:i?nna POI?S/Z\Z“O”
(dB) (dBm) (dBm) (dB) (dBi)
5208 -48.62 -25 -23.62 -69.39 -59.90 0.76 12.04 H
7806 -43.86 -25 -18.86 -69.03 -54.18 0.98 11.31 H
10413 -44.64 -25 -19.64 -74.55 -55.53 1.16 12.05 H
H
H
H
H
Middle
5208 -47.22 -25 -22.22 -68.47 -58.50 0.76 12.04 \Y,
7806 -41.58 -25 -16.58 -66.77 -51.90 0.98 11.31 Y,
10413 -42.96 -25 -17.96 -72.51 -53.85 1.16 12.05 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 41/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5202 -47.89 -25 -22.89 -68.65 -59.17 0.76 12.04 H
7800 -44.49 -25 -19.49 -69.66 -54.79 0.98 11.28 H
10404 -44.78 -25 -19.78 -74.65 -55.66 1.16 12.04 H
H
H
H
H
Middle
5202 -47.31 -25 -22.31 -68.54 -58.59 0.76 12.04 \Y,
7800 -41.61 -25 -16.61 -66.8 -51.91 0.98 11.28 Y,
10404 -43.61 -25 -18.61 -73.11 -54.49 1.16 12.04 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 41/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5196 -48.60 -25 -23.60 -69.36 -59.87 0.76 12.04 H
7794 -42.62 -25 -17.62 -67.79 -52.89 0.98 11.25 H
10395 -44.61 -25 -19.61 -74.51 -55.49 1.16 12.04 H
H
H
H
H
Middle
5196 -47.99 -25 -22.99 -69.22 -59.26 0.76 12.04 \Y,
7794 -41.16 -25 -16.16 -66.35 -51.43 0.98 11.25 Y,
10395 -43.64 -25 -18.64 -73.17 -54.52 1.16 12.04 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG760710-01B

LTE Band 41/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5190 -50.40 -25 -25.40 -71.17 -61.67 0.77 12.04 H
7788 -42.11 -25 -17.11 -67.21 -52.35 0.98 11.22 H
10386 -44.50 -25 -19.50 -74.35 -55.37 1.16 12.03 H
H
H
H
H
Middle
5190 -49.56 -25 -24.56 -70.86 -60.83 0.77 12.04 \Y,
7788 -40.03 -25 -15.03 -65.14 -50.27 0.98 11.22 Y,
10386 -45.03 -25 -20.03 -74.48 -55.90 1.16 12.03 \Y,
Y,
Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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